
 

 

 
May 2017 

FACT SHEET 

Authorization to Discharge under the 

National Pollutant Discharge Elimination System 

For the 

Navajo Tribal Utility Authority – Northern Edge Navajo Casino Wastewater 

Treatment Facility 

NPDES Permit No. NN0030343 
 

Applicant address:  Navajo Tribal Utility Authority  

   P.O. Box 170  

   Fort Defiance, AZ 86504  

 

Application contact:  Greg Bahe, Operations Supervisor Water/Wastewater ECO  

   (928) 729-6114 

 

Facility Address: Northern Edge Navajo Casino Wastewater Treatment Facility  

   P.O. Box 1749 

   Shiprock, New Mexico 87420 

 

Facility Contact: Wilfred Franklin, Jr., Shiprock District Manager 

   (505) 368-4721 

 

I.   SUMMARY 

 

 The existing National Pollutant Discharge Elimination System ("NPDES") permit was issued 

to Navajo Tribal Utility Authority (“NTUA”) Northern Edge Navajo Casino wastewater treatment 

facility in San Juan County, New Mexico on January 27, 2012 and expired on January 31, 2017. An 

application to renew the permit was submitted to U.S. EPA on or about December 14, 2016, pursuant 

to the EPA regulations set forth in Title 40, Code of Federal Regulations (“CFR”) Part 122.21. This 

fact sheet is based on information provided by the discharger through its application, along with the 

appropriate laws and regulations 

 

 Pursuant to Section 402 of the Clean Water Act (“CWA”), the U.S. EPA is issuing this 

permit to NTUA for the discharge of treated domestic wastewater to receiving waters which is an 

unnamed wash located on the Navajo Nation, and a tributary to the San Juan River, a water of the 

United States.  See Appendix E. of the permit for a map of the location. 

 

 

II.  SIGNIFICANT CHANGES TO PREVIOUS PERMIT 

 



                                                            Page 2 of 14 

 

1. The permit, though similar to the previous permit issued in 2012, introduces a 

different calculation for determining compliance with total ammonia.  In addition, measurements for 

temperature are required to be taken concurrently with ammonia and pH measurements. 

 

2. The permit includes a new requirement for submitting Discharge Monitoring Reports 

(“DMRs”) electronically through EPA’s NetDMR system. 
 

3. The permit also includes a new requirement for submitting annual biosolids reports 

electronically using U.S. EPA’s NPDES Electronic Reporting Tool (“NeT”). 

  

III. GENERAL DESCRIPTION OF FACILITY  

 

 NTUA operates the Northern Edge Navajo Casino wastewater treatment plant located in 

Upper Fruitland, San Juan County, New Mexico, which is in the northeastern portion of the Navajo 

Nation.  The Northern Edge Navajo Casino is a Publicly Owned Treatment Works (“POTW”) that 

meets the definition of a minor discharger.  The facility serves a population of approximately 3000-

plus, casino guests and employees and receives domestic sewage only.  There is not a hotel or any 

other residential services that are part of the collection system therefore the influent is equally 

concentrated. 

 

The Northern Edge Navajo Casino plant is a Membrane Batch Reactor (“MBR”), with an 

average design flow of 0.03 million gallons per day (“MGD”).  The plant is monitored by the 

Supervisory Control and Data Acquisition (“SCADA”) system.  This is a computer-monitored alarm, 

response, control and data acquisition system used by the operator to monitor and adjust treatment 

processes.  The casino collection system transfers wastewater by gravity through an 8-inch pipe to 

the wastewater facility.  Once the wastewater enters the facility it is screened for grit by a drum 

screen that is sized for a peak flow of 212 gallons per minute (“GPM”).  The winterized drum screen 

has 2 micron perforations.  The screened material is transferred to a certified landfill approximately 

once per month.  

 

Wastewater will then flow to an equalization tank with active volume of 15,000 gallons.  The 

tank is designed to provide instantaneous flows at peak usage from the casino.  The equalization tank 

is designed to feed the MBR package plant at a rate not to exceed 42 GPM.  Influent flow is 

measured prior to entering the MBR plant.  The MBR consists of three phases and is designed to 

handle the 30,000 gallons per day low flow load.  The first section is the anoxic zone where a 

submersible mixer mixes influent with the return activated sludge.  Flow is then advanced to the 

second phase which is the aerobic zone, where the mixed liquor is aerated with bubble diffusers.  

The waste activated sludge is removed from the bottom of these tanks.  Following this biological 

treatment, wastewater is sent to one of two membrane units which operate in parallel.  The two 

membrane tanks house the membrane modules and air scour equipment.  The membranes are cleaned 

with a 50% citric acid and 50% caustic soda mixture.  All solids from the MBR system will be 

conveyed to a steel roll off container lined with filter cloth and filtered to dry for a minimum of 20 

days before being disposed of at a certified landfill.  All the liquid filtered will be drained back into 

the influent pump station.  Once the wastewater has completed the MBR process, the permeate is 



                                                            Page 3 of 14 

 

pumped to a holding tank.  When the tank level reaches 1.6 feet, the effluent pump turns on and 

sends the wastewater to disinfection.  The effluent flow meter is located prior to two ultraviolet 

(“UV”) units.  The UV units operate in parallel with only one unit typically in operation at a time.  

The units alternate once a month.  The UV system incorporated Low-Pressure High-Output Inline 

UV.  Effluent samples are taken immediately following UV disinfection.  Flow is then captured in a 

second equalization tank before discharge.  Effluent is discharged through a 6-inch pipe (Outfall No. 

001) into an unnamed wash, a tributary to the San Juan River.  The San Juan River is approximately 

0.7 miles downstream and the Navajo Nation boundary is approximately 0.3 miles downstream.  

 

For odor control, a scrubber is positioned at the pump station/equalization tank, the 

screenings dumpster, and the dewatering filter roll-off container.  A spare scrubber is available for 

use when needed.  In addition, the permittee would like the option to apply the disinfected 

wastewater to the casino irrigation system.  To prevent growth in the irrigation system, sodium 

hypochlorite will be injected downstream of the UV if the reuse system is allowed to operate. 

  

 On June 24, 2016, the Navajo Nation EPA (“NNEPA”) conducted an NPDES compliance 

evaluation inspection which revealed TSS % removal and E. coli exceedances in January 2015. This 

was a result of UV lamps being coated with activated sludge and grease residuals.  Operator cleaned 

the UV chamber and lamp sleeves and put back in service.  Since then there have not been any 

exceedances and the facility appears to be operating well with no outstanding issues.  

 

IV.  DESCRIPTION OF RECEIVING WATER 

 

 The discharge of treated domestic wastewater is to a non-perennial Unnamed Wash, a 

tributary to the San Juan River, which is a water of the United States. 

 

V. EFFLUENT CHARACTERISTICS 

 

 The applicant indicated the following effluent characteristics in its application based on 

sampling carried out during the past permit cycle: 

  

 Parameter  Mo. Avge.  Daily Max.  No. of Samples 

 

BOD-5   4.18 mg/L   12.70 mg/L  36 

E.coli 97.6 #/100ml  2419.6 #/100 ml 36 

TSS 6.51 mg/L  24.80 mg/L  36 

Ammonia 2.42 mg/L  34.90 mg/L  36 

TDS 728.42 mg/L  1026.00 mg/L  12 

 

The applicant indicated that it had performed a priority pollutant scan in May and July 2012 

using two accredited laboratories.  The results indicated no exceedances or reasonable potential for 

exceedance of any parameters. 

 

 



                                                            Page 4 of 14 

 

VI. BASIS OF PERMIT REQUIREMENTS  

 

Section 301(a) of the CWA provides that the discharge of any pollutant to waters of the 

United States is unlawful except in accordance with a NPDES permit.  Section 402 of the Act 

establishes the NPDES program.  The program is designed to limit the discharge of pollutants into 

waters of the United States from point sources [40 CFR 122.1(b)(1)] through a combination of 

various requirements including technology-based and water quality-based effluent limitations.  

 

Sections 402 and 301(b)(1)(C) of the CWA require that the permit contain effluent 

limitations to meet water quality standards.  Specifically, the regulation under 40 CFR 122.44(d) 

states that an NPDES permit must contain: 

 

"Water quality standards and State requirements: any requirements in addition to or more 

stringent than promulgated effluent limitations guidelines or standards under Sections 301, 304, 

306, 307, 318 and 405 of CWA necessary to: 

 

(1) Achieve water quality standards established under section 303 of the CWA, including 

State narrative criteria for water quality. 

 

Section 40 CFR 122.44(d)(i) states the following: 

 

“Limitations must control all pollutants or pollutant parameters (either conventional, 

nonconventional, or toxic pollutants) which the Director determines are or may be discharged at a 

level which will cause, have the reasonable potential to cause, or contribute to an excursion above 

any State water quality standard, including State narrative criteria for water quality.” 

 

 The permit limitations in this permit are based on the following: 

 

A. Navajo Nation Surface Water Quality Standards 

 

In accordance with 40 CFR 122.44(d), the need for discharge limitations for all 

pollutants that may impact applicable water quality criteria and water quality standards must be 

evaluated.  As part of this evaluation, discharge limitations are based on applicable water quality 

standards.  U.S. EPA approved the 1999 Navajo Nation Surface Water Quality Standards 

(“NNSWQS”), on March 23, 2006.  The NNSWQS were revised in 2007 and approved by U.S. EPA 

on March 26, 2009.  A 2015 draft NNSWQS revision has been under review by U.S. EPA.  The 

approved 1999 NNSWQS, the 2007 revisions and the 2015 draft will be used on a best professional 

judgment (“BPJ”) basis for purposes of developing water quality based effluent limitations.  The 

requirements contained in the permit are necessary to prevent violations of applicable water quality 

standards. 

 

B. Applicable Technology-Based Effluent Limitations, Water Quality-Based 

Effluent Limitations (“WQBELs) and BPJ 

 



                                                            Page 5 of 14 

 

 Technology-based effluent limitations require minimum levels of treatment based on 

currently available treatment technologies.  Section 301 of the CWA established a required 

performance level, referred to as “secondary treatment”, that all POTWs were required to meet by 

July 1, 1997.  Federal secondary treatment effluent standards for POTWs are contained in Section 

301(b)(1)(B) of the CWA.  Implementing regulations for Section 301(b)(1)(B) are found at 40 CFR 

Part 133.  The CWA requires POTWs to meet performance-based requirements based on available 

wastewater treatment technology.  These technology-based effluent limits apply to all municipal 

wastewater treatment plants, and identify the minimum level of effluent quality attainable by 

secondary treatment in terms of Five-Day Biochemical Oxygen Demand (“BOD5”) and Total 

Suspended Solids (“TSS”).  The requirements contained in the permit are necessary to prevent 

violations of applicable treatment standards.  

     

VII.   DETERMINATION OF NUMERICAL EFFLUENT LIMITATIONS 

 

Typical pollutants of concern in untreated and treated domestic wastewater include ammonia 

nitrate, oxygen demand, pathogens, temperature, pH, oil and grease, and solids.  U. S. EPA proposes 